CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170819
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx-Rx - Ant.Ext. 5m - Fmax
Operator Gandini 14170819
Test Spec
Horiz
RBW 120 kHz
MT 5 ms
Step AUTO Att 10 dB AUTO PREAMP ON
dBuv | gg 100 MHz 1 GHE
/m FCC15£09
=5

DS

w/&.,ﬂ" 6DB

30 MHz 1 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Subranges: 0
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)
G14170820
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx-Rx - Ant.Ext. 5m
Operator Gandini 14170820
Test Spec
Loop
RBW 200 Hz
MT 100 ms
Step AUTO Att 10 dB AUTO PREAMP ON
75“" 140 100 kHz 1 MHz 10 MHz
—'130
1 e e
MAXH | \\\
110 =
I \ TDF
100 »:
I e
[-90
I
[-eo0
i i
| ™
il g
M | ’\\” "y o
_Iar' ,\Lj/j i V‘,‘vlw) \p-\"" wrshhid M ¢ [
s
|
s
9. kHz 30 MHz
Final Measurement
Meas Time: 1s
Margin: 6 dB
Subranges: 0
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170835

Meas Type Emission
Equipment under Test

Manufacturer

OP Condition Tx - Rx

Operator Gandini 14170835
Test Spec

Vert

RBW 1 MHz

MT 1 ms
Step AUTO Att 10 dB AUTO PREAMP OFF

dBuv a0 10 GHz
/m

FCC209PK

2 av
MAXH

DS

| peran il A
WNM"‘W
[-40 M e B
W"*A_J/Ww AC
30 /_M”J‘/. =
Fic
1 GHz 10 GHz
Final Measurement
Meas Time: 1s
Margin: 6 dB
Peaks: 0
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170836

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Rx
Operator Gandini 14170836
Test Spec
Horiz
RBW 1 MHz

MT 1 ms
Step AUTO Att 10 dB AUTO PREAMP OFF

dBrV | 59 10 GHz
/m

secanapk

2 av
MAXH

TDS

Mwm /\JA\J/”JW T

1 GHz 10 GHz

Final Measurement

Meas Time: 1s
Margin: 6 dB
Peaks: 0

Result: The requirements are met

Test report R14138%01 Rev. 1.0 Order M141389 page 39 of 105



CMC

Centro Misure Compatibilita S.r.l.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

11.4 Occupied bandwidth (99% BW)

Test set-up and execution
e |C RSS-GEN Issue 4

e Internal procedure PMO01
e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification
IC RSS-GEN Issue 4

Environmental conditions

Test configuration and test method

Test site:
Laboratory

Auxiliary equipment:

See clause 4 of this test report
Test equipment used

CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this
test report

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Frequency £ 1 GHz

EMC Receiver
Broadband o :: S0 L (] |

Antenna

HIE
|
. Rotary motorized

table

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

Result
f 99% bandwidth Graphs Results
(MHz) (kHz)
915,05 14,022435 G14138929 Complies
921,00 14,102564 G14138925 Complies
927,75 14,182692 G14138921 Complies
Remarks: 12 Vdc power supply, external antenna
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

f 99% bandwidth Graphs Resulfs
(MHz) (kHz)
915.05 14,022435 G14138938 Complies
921,00 14,102564 G14138932 Complies
927,75 14,262820 G14138942 Complies
Remarks: 12 Vdc power supply, internal antenna
f 99% bandwidth Graphs Results
(MHz) (kHz)
915,05 14,102564 G14170832 Complies
921,00 14,182692 G14170828 Complies
927,75 14,262820 G14170824 Complies
Remarks: 43 Vac power supply, external antenna
f 99% bandwidth Graphs Results
(MHz) (kHz)
915,05 13,060897 G14170805 Complies
921,00 13,301282 G14170807 Complies
927,75 13,141025 G14170812 Complies
Remarks: 43 Vac power supply, infernal antenna
Test report R14138%01 Rev. 1.0 Order M141389 page 42 of 105
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Graphs
G14138921
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmax
Operator Gandini 14138921
Test Spec
Vert
*RBW 2 kHz Ma 1
VBW 5 kHz dBpv/mr
Ref 80 dBpvV/m *Att 0 dB SWT 15 ms 35 MH
100 X OBW 1 |
- I'em (el
o0 /’\ iBuv/m | IEN
1 EK / mp [T1 Lo
MAZH 86 PO5—50—g+- — — -
\ 1 MH
PA
/ \
RO ”/V/v o R GERAYAVY
3DB
40 AC
10
Center 927.75 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138925
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmed
Operator Gandini 14138925
Test Spec
Vert

*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.84 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 9 .003205128 MHz
100 1 I

9d0.99
1 PK Wamer
MAXH T T

c )

EaWAY

Center 921 MHz 5 kHz/ Span 50 kHz
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138929
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmin
Operator Gandini 14138929
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 32.97 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 915.053846154 MHz
100 1 H':‘
1 PK I'emp
MAXH nes 5 i
9" LI MH
- TDS
PA
PS
2 o \’\\
AN N \NA
3D:
i )\cE
10
Center 915.05 MHz 5 kHz/ Span 50 kHz
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Centro Misure Compatibilita
Via dell’Elettronica, 12/C
36016 Thiene (VI)

Sl

G14138932
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. 5m - Fmed
Operator Gandini 14138932
Test Spec
Vert

*RBW 2 kHz Ma 1
VBW 5 kHz dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 128 MH
100

90
1 PK
MAXH - o G T

/

[ooRT o~
3pB

Lo Ac

20

10

0

Center 921 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138938

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. - Fmin
Operator Gandini 14138938
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.50 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 915.053846154 MHz
100 1 I

\
/

»/ Y

s /] N

M Y WA
3pB

Lo Ac

20

10

0

Center 915.05 MHz 5 kHz/ Span 50 kHz
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138942
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. - Fmax
Operator Gandini 14138942
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz £
Ref 80 dBpV/m *Att 0 dB SWT 15 ms
100 )

,\/‘\/!\ il :

o0 28 3V /1
1 EK I'emp ;
MAXH o G T, I'2 e .

[-50
3pB
Lo Ac
20
20
F10
0
Center 927.75 MHz 5 kHz/ Span 50 kHz
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170805

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx-Rx - Fmin - Ant.Int.
Operator Gandini 14170805
Test Spec
Horiz
*RBW 1 kHz

VBEW 3 kHz
Ref 80 dBpV/m *Att 0 dB SWT 50 ms

110

—100

1 PK

T SAA

T, \]. 5
70

[-50 J\/v \Vj
WM A\
20

20

10

Center 915.05 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0

Order M141389

page 49 of 105



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170807

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx-Rx - Fmed - Ant.Int.
Operator Gandini 14170807
Test Spec
Horiz
*RBW 1 kHz

VBEW 3 kHz
Ref 80 dBpV/m *Att 0 dB SWT 50 ms

110

—100

1 PK

[-50 rv,mfv o W

40

20

20

10

Center 921 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type

G14170812

Emission

Equipment under Test
Manufacturer

OP Conditi
Operator

Test Spec
Horiz

ion Tx-Rx - Fmax - Ant.Int.
Gandini 14170812

*RBW 1 kHz Marker 1

VBEW 3 kHz

80 dBpvV/m *Att 0 dB SWT 50 ms

110

—100

1 PK

-70

Ik

Center 927.75 MHz 5 kHz/

Span 50 kHz

Test report R14138%01

Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170824
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext 5m - Fmax
Operator Gandini 14170824
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.79 dBpvV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 927.753365385 MHz
100 I . 1
1 PK / ,, i
MAXH - o G T I'2 .
: / £ 7 LI MH
i DS
PA
3DB
40 AC
10
Center 927.75 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0 Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170828
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext 5m - Fmed
Operator Gandini 14170828
Test Spec
Vert

*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 33.82 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 9 .003205128 MHz
100 1 I

90
940 192 (
1 PK | P
MAXH - gzpws: o e I T
c )

L vu/ - \d\w\ A

[RRAF T

3pB
Lo Ac
20
10
0
Center 921 MHz 5 kHz/ Span 50 kHz

Test report R14138%01 Rev. 1.0 Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14170832
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext 5m - Fmin
Operator Gandini 14170832
Test Spec
Vert
*RBW 2 kHz Marker 1 [T1
VBW 5 kHz 32.71 dBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 15 ms 915.053766026 MHz
100 ‘ I KHz
1 PK I'e “'”:‘ &
i PO5—8 - L T B
/ \ 915.05681(3897 MHz
PA
PS
60 / \\
_ffﬁwﬂf\"\f’" \'\/\ﬂ\,\/\w
F10
Center 915.05 MHz 5 kHz/ Span 50 kHz

Result: The requirements are met
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

11.5 Peak Output Power

Test set-up and execution

e FCC Rules and Regulation; Titles 47 Part

15.209 and Part 15.249
e [CRSS 210 Annex 2 (A2.9)
e Internal procedure PMOO1

e See clause 4 of this test report

EUT exercising

See clause 4 of this test report

Test specification

Port: Enclosure

Test configuration and test method

Test site:
Semi-anechoic chamber

Auxiliary equipment:

See clause 4 of this test report
Test equipment used

CMC S108, CMC S136, CMC S164

Measurement uncertainty: See clause 7 of this
test report

Antenna polarization: Horizontal (H) — Vertical (V)

EUT - Antenna distance: 3 m

Environmental conditions

Temperature Atmospheric pressure Relative humidity
(°C) (kPa) (%)
22 100 45
Acceptance limits
Frequency range RF Power Output
(MHz) dB(uV/m)
902 - 928 94
Frequency range RF Power Output
(MHz) dB(uV/m)
2400 — 2483,5 94

Test report R14138901

Rev. 1.0

Order M141389
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Frequency £ 1 GHz

Broadband e 3 ElS
Antenna 3

HIE
|
Rotary motorized

table

EMC Receiver

Horizontal Coupling
Plane

Frequency > 1 GHz

Horn
Antenna

Horizontal Coupling
Flane

R?ril:qlzency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,046794 Horizontal G14138930 84,83 0,091 -
915,054807 Vertical G14138926 92,97 0,594 -
920,996794 Horizontal G14138923 84,80 0,091 -
921,003205 Vertical G14138924 93,91 0,738 -
927,746794 Horizontal G14138922 84,80 0,091 -
927,753205 Vertical G14138918 92,48 0,531 -
Remarks: 12 Vdc power supply, external antenna

Test report R14138%01
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CMC

1 Centro Misure Compatibilita S.r..
Via dell’Elettronica, 12/C

36016 Thiene (V)

Frequency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,046666 Horizontal G14138934 88,38 0,207 -
915,053333 Vertical G14138935 93.58 0,684 -
921,001602 Horizontal G14138933 88,35 0,205 -
920,998397 Vertical G14138931 93.48 0,669 --
927,745192 Horizontal G14138943 90,21 0,315 --
927,748397 Vertical G14138939 93,89 0,735 -
Remarks: 12 Vdc power supply, infernal antenna
Frequency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,053205 Horizontal G14170833 84,19 0,079 --
915,053205 Vertical G14170829 92,77 0,568 -
921,995192 Horizontal G14170826 85,57 0,108 -
921,995192 Vertical G14170827 93,89 0,735 -
927,746494 Horizontal G14170825 85,13 0,098 -
927,746494 Vertical G14170821 93,79 0,718 -

Remarks: 43 Vac power supply, external antenna

Test report R14138901

Rev. 1.0

Order M141389
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Frequency Polarization Graphs Measured QP Peak Output Remarks
(MHz) level Power
(dBuV/m) (mW)
915,053205 Horizontal G14170801 89.30 0,255 -
915,048397 Vertical G14170802 85,98 0,119 -
921,000000 Horizontal G14170806 93.17 0,622 -
920,935192 Vertical G14170808 91,04 0,381 -
927,745192 Horizontal G14170809 93.17 0,622 -
927,745192 Vertical G14170813 89.63 0,275 --

Remarks: 43 Vac power supply, infernal antenna

Remarks

P=(Exd)? (30xG)

Where:

E = the measured maximum fundamental field strength in V/m
G = the numeric gain of the tfransmitting antenna: 1 (0 dBi)

d = the distance in meters from which the field strength was measured (3 m)
P = the power in watts

Test report R14138%01

Rev. 1.0

Order M141389
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CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138918
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmax
Operator Gandini 14138918
Test Spec
Vert
*RBW 100 kHz rke: L BT |
VBW 300 kHz iBpV/m
Ref 80 dBpV/m *Att 0 dB SWT 2.5 ms 8 MHz
100
Loo o
1 PK
MAXH

=50
[ M/

TDS

PA
PS

3pB
AC

;a2 Larad SN ""“\AJ\N

[-30

Loo

10

Center 927.75 MHz 100 kHz/ Span 1 MHz

Test report R14138%01 Rev. 1.0

Order M141389
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CMC
Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138922

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmax
Operator Gandini 14138922
Test Spec
Horiz
*RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz 3 ) dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.746794872 MHz
100
Loo E3
s i Pl
/ \
/ \
3DB
Lo W// \M Ac
Y M i
10
Center 927.75 MHz 100 kHz/ Span 1 MHz
Test report R14138%01 Rev. 1.0 Order M141389 page 60 of 105
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138923

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmed
Operator Gandini 14138923
Test Spec
Horiz
* RBW 100 kHz k 1 Y ]
VBW 300 kHz ) dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 34872 MHz
100
Loo E3
- / \ PS
/ \
3DB
Lo M/ \M ac
F1c
Center 921 MHz 100 kHz/ Span 1 MHz
Test report R14138%01 Rev. 1.0 Order M141389 page 61 of 105
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138924

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmed
Operator Gandini 14138924
Test Spec
Vert
*RBW 100 kHz (s
VBW 300 kHz 3.91 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 128 MHz
100

™
1 PK
MAXH

W‘WW

F1c

Center 921 MHz 100 kHz/

Span 1 MHz

3DB
AC

Test report R14138%01 Rev. 1.0

Order M141389
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CMC
Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type

Equipment under Test
Manufacturer
OP Condition

Operator

Test Spec
Vert

Emission

G14138926

Tx - Ant. Ext. 5m - Fmin
Gandini 14138926

*RBW 100 kHz
VBW 300 kHz

7 dBpvV/m

3DB
AC

Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 315.054807692 MHz
100 i
o0 !\
1 PK /
MAXH s /
// \
50 '\/ruu/ \‘\A‘_"\
[ VAt Pl
Lprarur] M
I-30:
10
Center 915.05 MHz 100 kHz/ Span 1 MHz
Test report R14138%01 Rev. 1.0 Order M141389

page 63 of 105



CMC

Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138930

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Ext. 5m - Fmin
Operator Gandini 14138930
Test Spec
Horiz
*RBW 100 kHz Marker 1 (T1 |

VBW 300 kHz 34 .83 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 315.046794872 MHz

100

I-20

1 PK
MAXH 2 S ay

[-50

F1c

Center 915.05 MHz 100 kHz/ Span 1 MHz

3DB
AC

Test report R14138%01 Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.

Via dell’Elettronica, 12/C
36016 Thiene (VI)

Meas Type Emission
Equipment under Test
Manufacturer

OP Condition
Operator

Test Spec

Vert

Tx - Ant. Int.- Fmed
Gandini 14138931

Ref 80 dBpV/m *Att 0 dB

G14138931

*RBW 100 kHz
VBW 300 kHz
SWT 2.5 ms

100

I-20

1 PK

50
‘_L)/\‘N‘/‘N/

F1c

Center 921 MHz

100 kHz/

Span 1 MHz

DS

3DB
AC

Test report R14138%01 Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138933

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. 5m - Fmed
Operator Gandini 14138933
Test Spec
Horiz
* RBW 100 kHz % s B |
VBW 300 kHz 8.35 dBpV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 12564 MHz
100
1 PK
// \\
A \
I-40
/w"‘" M/\M,
F1c
Center 921 MHz 100 kHz/ Span 1 MHz

3DB
AC

Test report R14138%01

Rev. 1.0

Order M141389
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138934

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. - Fmin
Operator Gandini 14138934
Test Spec
Vert
* RBW 100 kHz

VBW 300 kHz
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms

100

I-20

1 PK

=50 I

F1c

Center 915.05 MHz 100 kHz/

Span 1 MHz

3DB
AC

Test report R14138%01 Rev. 1.0

Order M141389
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CMC
Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C
36016 Thiene (VI)

G14138935

Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. - Fmin
Operator Gandini 14138935
Test Spec
Vert
* RBW 100 kHz k 1 Y ]
VBW 300 kHz PV /1
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 15.0533333 MH
100 h
g ra
1 PK
T / \
- // \ PS
50 b
)M/\,J"/ \V\‘W\/ 3pB
a0 & Man, AC
I G WW
I-30:
F1c
Center 915.05 MHz 100 kHz/ Span 1 MHz
Test report R14138%01 Rev. 1.0 Order M141389 page 68 of 105
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Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

G14138939
Meas Type Emission
Equipment under Test
Manufacturer
OP Condition Tx - Ant. Int. - Fmax
Operator Gandini 14138939
Test Spec
Vert

*RBW 100 kHz Marker 1 (T1 |
VBW 300 kHz 33.89 dBuV/m
Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 327.748397436 MHz

100

o o

1 PK

oo
0 i L,wi"/y// \W" v

F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz
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CMC
Centro Misure Compatibilita S.r.l.
Via dell’Elettronica, 12/C

36016 Thiene (VI)

Meas Type

Equipment under Test

Manufacturer
OP Condition
Operator
Test Spec
Horiz

G14138943

Emission

Tx - Ant. Int. - Fmax
Gandini 14138943

*RBW 100 kHz
VBW 300 kHz

)0.21 dBpV/m

Ref 80 dBpV/m ®ALCt 0 dB SWT 2.5 ms 5192308 MHz
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F1c

Center 927.75 MHz 100 kHz/ Span 1 MHz
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